CHANIA 2023

10° International Conference on Sustainable Solid Waste Management
21-24 June 2023

Options for the reuse of municipal wastewater
In the Antofagasta mining district:
a 3-E analysis for a nearly-energy positive WWTP

)

‘J H 1 . . . .

s Politecnico 'DIATI, Politecnico di Torino, Italy
i e di Torino

W 1859 ,}

\ . 2CleanWaterCenter@PoliTO, Italy
s e
SUniversidad de Antofagasta, Chile

4 ‘§i k) G. Campo, B. Ruffino'? A.Reyes? and M.C. Zanetti'




Water management: key factors

urban drinking
agricolture, 17% water, 15%

o

mining, 57%

21°S
industry,
1%

26°S

High water stress

4 Hydrology and
climate Antofagasta, 266-10° m3/y

urban

0 Water quality onorgy  Cinking

water APR

industry
/ mining

-~ ________———livestock

0 Mining activity

o g
H2020-MSCA-RISE-2018 e

REMIND Project

Chile, 10910-10° m3/y

Options for the reuse of municipal wastewater in the Antofagasta mining district: a 3-E analysis for a nearly-positive energy WWTP

from Prieto et al,, 2022 Gobierno de Chile

a3 2 Politecnico

di Torino CHANIA 2023 - X International Conference on Sustainable Solid Waste Management - Chania, Greece, 21-24/06/2023



IS desalination a solution?

Ampliacién Ampliacién Planta Original
200 Ips
100 Ips P 650 Ips

aguas <o AY
. antofagasta Vi v hosand
AMPLIACION 200 LPS DESALADORA NORTE Grupo sp | momantes

LAYOUT DE LA PLANTA

DESCRIPCION

1. FILTROS MULTIMEDIA (FMM)

FILTROS DE CARTUCHO

3. DOSIFICACION QUIMICA
PRETRATAMIENTO

4. BOMBAS DE ALTA PRESION

5. BASTIDOR DE OSMOSIS

N

INVERSA
6. INTERCAMBIADOR DE
PRESION
7. BOMBAS DE RECIRCULACION
8. LIMPIEZA QUIMICA Ol
9.  PATIO ELECTRICO . 4
Victor-
Gutiérrez,
2017

£ 2% Politecnico Options for the reuse of municipal wastewater in the Antofagasta mining district: a 3-E analysis for a nearly-positive energy WWTP

§ B
di Torino CHANIA 2023 - X International Conference on Sustainable Solid Waste Management - Chania, Greece, 21-24/06/2023



Present situation

Preliminary
treatments

350,000 inh )
(2017) o -
ri ﬁ'.

Tg L

discharge
N into the

Ocean

VETTEEFTRLERNTIre

— reuse for
? industrial

oL _ purposes
120 L/s

AP 59-||i-te_cnico Options for the reuse of municipal wastewater in the Antofagasta mining district: a 3-E analysis for a nearly-positive energy WWTP
1 10rino

CHANIA 2023 - X International Conference on Sustainable Solid Waste Management - Chania, Greece, 21-24/06/2023



Future situation (— 2025)
Treatment capacity, —»*Q — ||)

900 L/s
3 modules, 300 L/s each ” _’<

Grit Storage
removal tank ( )

—> REUSE

Screening

ﬁ

1
AP

1

<&

WASTEWATER QUALITY

0
!

OO0
!

'
Parameter Unit After Preliminary Treatments Th e " O
reshold Values (*) — CAS —_— —_—
Temperature @ >20 N.A. N
pH 77 6-9 —_—
Fats and oils mg/L 75 20 J
TSS mg/L 25 80 ~——
BODs mg/L 242 35
TKN mg/L 51 50
TP mg/L 5 10
Chloride mg/L 999 N.A.
Alkalinity mg/L as CaCO3 286 N.A. cao
Total coliforms CFU/100 mL N.A. 1000 P ¥ o . . .
Notes: TSS, total suspended solids; CFU, colony-forming unit. (*) D.5.90/2000 of MINSEGPRES “Establece norma h - Th ICkenlng Dewateri ng stabilization

de emision para la regulacion de contaminantes asociados a las descargas de residuos liquidos a aguas marinas y RAS WAS
continentales superficiales”.

Options for the reuse of municipal wastewater in the Antofagasta mining district: a 3-E analysis for a nearly-positive energy WWTP

CHANIA 2023 - X International Conference on Sustainable Solid Waste Management - Chania, Greece, 21-24/06/2023



Future situation (— 2025)
Treatment capacity, —»*Q — ||)

900 L/s
3 modules, 300 L/s each ” _’<

Energy
assessment

Economic
assessment

Grit Storage
removal tank

—> REUSE

Screening

Environmental
assessment

ﬁ

1
AP

1

<&

WASTEWATER QUALITY

0
!

OO
!

'
Parameter Unit After Preliminary Treatments Th e " O
reshold Values (*) CAS —_—
e~ L= v| A-Bprocesses
pH 77 6-9
Fats and oils mg/L 75 20 J
TS5 mg/L 25 80 ~——
BODs mg/L 242 35
TKN mg/L 51 50
TP mg/L 5 10
Chloride mg/L 999 N.A.
Alkalinity mg/L as CaCO3 286 N.A. cao
Total coliforms CFU/100 mL N.A. 1000 P ¥ o . . .
Notes: TSS, total suspended solids; CFU, colony-forming unit. (*) D.5.90/2000 of MINSEGPRES “Establece norma h - Th ICkenlng Dewateri ng stabilization
de emision para la regulacién de contaminantes asociados a las descargas de residuos liquidos a aguas marinas y RAS WAS

continentales superficiales”.

/2.2 Politecnico Options for the reuse of municipal wastewater in the Antofagasta mining district: a 3-E analysis for a nearly-positive energy WWTP

di Torino CHANIA 2023 - X International Conference on Sustainable Solid Waste Management - Chania, Greece, 21-24/06/2023



Towards a nearly-positive WWTP

(o)) -
(o )-C

\

Screening

'
— | CAS —»Q
Grit Storage

)
removal tank

[ SCENARIO 1 }
—> REUSE

% Politecnico
i T

AN,
}

0
!

OO0
!

[ZO——Inm'nZ—m—U

A
1<

» | Thickening —’ stabicl?zoation
RAS WAS

Options for the reuse of municipal wastewater in the Antofagasta mining district: a 3-E analysis for a nearly-positive energy WWTP

CHANIA 2023 - X International Conference on Sustainable Solid Waste Management - Chania, Greece, 21-24/06/2023



Towards a nearly-positive WWTP

(o)) -
(o )-C

\

'
— | CAS —>Q
Grit Storage

)
removal tank

—> REUSE

Screening

NN N
}

&

AN
!

[ZO——Iﬁm-nZ—m—U

1¢

» | Thickening —’ stabﬁ?zoation
RAS WAS

Options for the reuse of municipal wastewater in the Antofagasta mining district: a 3-E analysis for a nearly-positive energy WWTP

CHANIA 2023 - X International Conference on Sustainable Solid Waste Management - Chania, Greece, 21-24/06/2023



Towards a nearly-positive WWTP

Final Effluent r— _’Q —_— D SRT = 7 dqyS
Wastewater_} I DO - 2 mg/L
. — —' C) — | S %TSS (PS & WAS) = 5%
Solids Recycle 7 B I
Y HRT (AD process) = 20 days
SCENARIO 1+2+3 — N (AD p ) Y
— |  CAS —>Q> —» -
Screening rer?::lal e Sttc::kge > — c —> REUSE
) ) —
¢ e
— | . " ‘
0]
N
——

Options for the reuse of municipal wastewater in the Antofagasta mining district: a 3-E analysis for a nearly-positive energy WWTP

{a4: Politecnico
Ta

CHANIA 2023 - X International Conference on Sustainable Solid Waste Management - Chania, Greece, 21-24/06/2023



Methodology

 Ideal zero-dimension removal efficiency model
(primary settling, thickening, dewatering)
- Activated Sludge Model n.3, ASM3 (biological
processes)
« Takacs one-dimension clarifier model
(secondary settling)
. Stoichiometric approach (anaerobic digestion)
Table 1. Process kinetics and stoi::)l:niome?ry for heterotrophic bacterial growth in an Balk Movement QX/A Gravity Settling .
Continuity Jup2 = QeXo/A j— - isl:ljjln;ir‘ll s(:’a)é?(ll; \;zzl)iz:) = E
oL - i 1 2 3 Process Rate, p; pa= QeXIA isrzzzr:l:s(:)s(z)izf;ﬁ?x‘ g
b Process l Xs Ss So [ML™3T™] c é
;ﬁ; 1 Growth 1 —iY —% K’: iSSs Xy J""'m;j;i"m _;‘eed layer(m: e S
é 2 Decay -1 -1 bX, Janm=QuXe/A " +] T min VX VoK)
;):yts;rvcd fd‘ii‘f'fflf‘_‘{n r,-=§:rij=§:l’ijpf 3:::;::::;5 o l N l IR A T, I

growth rate: i

Thickening Zone

Stoichiometric -
Parameters: o = Al Half-velocity Jinnt = QuXnt/A + + Jy 1= min (Vep1Xn-t, VenXa)
T h yield: ‘ ! 3 P K e '
rue growth yield: ] e o= constant: Kg
— o a ific d
=) 2 L 80 Specific decay .
s9 £9 ga 0 rate: b
g2 22 2hL S
S5 55 ¥e3 Dats A
M= n = &L Recycle suspended solids conc:

5.3 2 Polit

di Torino

Xu=Xn

ecnico

PROCESS CALCULATION |
EQUIPMENT DESIGN |

ELECTRICITY DEMAND
CALCULATION

EQUIPMENT COST
CALCULATION

INVESTMENT PROFITABILITY
ASSESSMENT

N
R
NPV(i,N) = Z—a _tl_)t
t=0

Options for the reuse of municipal wastewater in the Antofagasta mining district: a 3-E analysis for a nearly-positive energy WWTP

CHANIA 2023 - X International Conference on Sustainable Solid Waste Management - Chania, Greece, 21-24/06/2023



Methodology

. . . - - ( )
Unit of Process Parameter and Design Criteria Equation PROCESS CALCULATION
Primary Wastewater design flow rate, Qww Primary settler area ~ 7
settlers Surface-loading rate, SLR Sps = %H:r
( N
i Digester—working volume EQU|PMENT DESIGN
P e Sludge average flow rate, Qqudge Vwork = Qsludge-HRTanger L )
. HRT anaerobic digesters Digester—total volume
digesters o ,
Vwork /Vtot ratio V. - Vivork
tot,AD = Vo o
v— = 2 ELECTRICITY DEMAND
ethane flowrate, Qcpa ectric power
-~ 2 Methane LHV, LHVC[—“ WCHP o] = 1 ’I'LHVCH4'QCH4 CALCU LATION
CHP unit = EE % & ,
Electric efficiency, ng) Thermal power
Thermal efficiency, ny, Wenpin = i LHV s QcHa
s Biogas flowrate, Qp Gasometer volume
Gasometer HRT gasometer Ve = Qp HRTgasometer EQU I PM E NT COST
Back-up boiler CHP unit thermal power, Weppy, Wgup = 0.8-Wehp i CALCULATION
Piece of Equipment PEC Correlation ($) Unit Year CEPCI ER INVESTMENT PROFlTABlLlTY
Primary settler 15+ (2630-S%878 + 633859340) m? 1998 389.5 1.82
Anaerobic digester 840221.5. (ﬂ%éq_o_u)o'g " 2016 541.7 131 ASSESSMENT
Desulfurization 1471597413 Qpiogas Nm?/h 2011 585.7 1.21
Demister 0.01-cost desul furization $ 2011 585.7 121 N R
= . t
Gasometer 155-40-Vg m’ 2012 584.6 1.21 NPV (l, N) — E ﬁ
Biogas blower 91562- (“ETER)O'(’? kWe 2013 567.3 1.21 =0 ( o l)

A% Politecnico Options for the reuse of municipal wastewater in the Antofagasta mining district: a 3-E analysis for a nearly-positive energy WWTP

di Torino

CHANIA 2023 - X International Conference on Sustainable Solid Waste Management - Chania, Greece, 21-24/06/2023



Intermediate results

| MAIN OUTPUTS OF THE SIMULATION MODELS | [ OUTPUTS OF THE EQUIPMENT DESIGN |

Parameter Scenario 0 Scenario 1 Scenario 2 Scenario 3 Pieces of Equipment Scenario 1 Scenario 2 Scenario 3
— e Primary settlers, area (m?2) 0 1944 1944
MLSS (mg/L) 6775 6775 3600 3612 3610 Primary settlers, number 0 6 6
OD (kg/d) 6049 6049 4675 0 3951 anar:v- se.ttlers, dm'meter ( m)3 0 20 20
« factor (dimensionless) 0.36 0.36 0.39 ) 0.41 Anaerobic digesters, volume (m~) 18,700 21,000 21,100
NH,-N (mg/L) '1 '] .1 25 '1 Gasometer, volume (m?) 660 1745 1778
NO;-N (mg/L) 38 38 43 7. 24 Back-up boi]er, power (W) 308 818 837
WAS (kg TSS/d) 37,177 37,177 19,755 19,815 Heat exchanger, area (m? 17.7 20 20
PS (kg TSS/d) i - 22,363 22,363 Digestate post-thickener, area (m?) 375 420 420
TE : Digestate post-thickener, volume (m> 750 841 841
Stabilized sludge /digestate 48910 * 33,140 30,310 30,200 8 P C (m~)
(kg TSS/d)
Stabilized sludge /digestate,
25% TSS (ton/d) 195.6 132.6 121.2 120.8
Note: * comprehensive of the CaO addition. OUTPUTS OF TH E EQU I PM ENT COST ASSESSM ENT
Pieces of Equipment ($) Scenario 1 Scenario 2 Scenario 3
[ MAl N OUTPUTS OF TH E SIMULAT'ON MODELS ] Anaerobic digesters 3,988,000 4,370,000 4,370,000
Biogas desulfurization unit 14,000 18,500 18,500
Gravel filter demister 1400 1850 1850
Parameter Scenario 0 Scenario 1 Scenario 2 Scenario 3 Gasometer 29,000 75,600 77,000
Biogas production (Nm?/d) 0 3538 9333 9535 CHP unit 1,450,000 3,824,000 3,906,000
Methane production (Nm?/d) 0 2229 5880 6007 Heat exchanger 204,000 221,000 221,000
Renewable thermal energy (kW) 0 388 1025 1047 Flare stack 58,000 105,500 106,500
Renewable electric energy (kW) 0 370 976 997 Back-up boiler 61,000 159,500 163,000
Digestate post-thickener 61,500 61,500 61,500
Primary settlers 0 815,750 815,750
Total 45,447,400 49,234,200 49,332,100
Increment vs. Scenario 0 +14.8% +24.4% +24.6%

Options for the reuse of municipal wastewater in the Antofagasta mining district: a 3-E analysis for a nearly-positive energy WWTP

CHANIA 2023 - X International Conference on Sustainable Solid Waste Management - Chania, Greece, 21-24/06/2023



Energy assessment

2500

2000 | pEtwm _

1500 ] Energy consumption
1000 - from external sources

2 500 y ECO = 0.63 kWhe/m?3

. EC1 = 0.56 kWhe/m?3
w00 ’ 1 ’ ’ EC2 = 0.20 kWhe/m?3
1000 EC3 = 0.13 kWhe/m3
1500

[Jaeration M otheritems [Drenewable e residual - extra WWTP

Options for the reuse of municipal wastewater in the Antofagasta mining district: a 3-E analysis for a nearly-positive energy WWTP

{ats Politecnico

.z di Torino CHANIA 2023 - X International Conference on Sustainable Solid Waste Management - ania, 21-24/06/2023



Energy consumption in WWTPs

0.8%

1 8(y 0.1% .
0.68 g7 8% Y R o Aeration
o ' 0.63 2.7%_ 2.2% | | [—~0.0%